

NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

AL 6168-9 1221

CUST. ORD. NO. & DATE	43-176697	CUST. CODE	209355	FINISHING LOCATION	VANDERGRIFF, PA	SHIPPER NO.	549787	PRODUCT CODE	13020102060000	MILL ORDER NUMBER	30-105-088	DATE SHIPPED	11/19/25
FORMS DISTRIBUTION	SHIP TO	MG BILL	L844770	REPEAT ORDER	20375-0	GOVT CONTRACT	1124	SHIP TO	VANDERGRIFF	PA	658442	INVOICE	
SOLD TO	RELANCE STEEL-BRALCO METALS	15090 NORTHAM STREET	LA MIRADA	CA	90638	BRALCO METALS	15090 NORTHAM STREET	LA MIRADA	CA	90638			

GRADE AND SPECIFICATIONS
"ATI 304L" STAINLESS STEEL SHEET C R COILS ANNEALED 2B FIN 3 EDGE (302/304/304L) (AMS 5511L) (AMS 5513L)
(ASME-SA-480 ED 2025) (ASTM-A-480-25B) (ASTM-A-262-15 PRACTICE E) (AMS 5516S) (OO-S-766D) (DIN EN 10204:2005
3.1 CERTIFICATE) (UNS S30400) (UNS S30403) (ASME-SA-666 ED 2025) (UNS S30200) (ASME-SA-240 ED 2025)
(ASTM-A-666-24) (ASTM-A-240-25A)

ITEM	PCS	DIMENSIONS	W/G/L	HEAT #	COIL #	TEST #	GROSS	TARE	NET	THEO	TAG #	CD	SKID #
001	1	48./.	040/1968.	867431	AAE76260-A	8913676	13105	50	13055		840235		
	1	48./.	040/1960.	867431	AAE76260-B	8913676	13045	50	12995		840234		
	1	48./.	040/2014.	867431	AAE76260-C	8913676	13380	50	13330		840315		
P	CUST	IDENTITY	304E.040X48				39530	150	39380				
	3	SKIDS											

ORDER REMARKS: AISI 302 WILL ALSO MEET THE PROPERTIES OF TYPE 304

TYPE	HEAT/TEST	(WT %)	--C---	--MN--	--P---	--S---	--SI--	--CR--	--NT--	--MO--	--CU--	--N---
HEAT	867431		.022	1.65	.030	.0001	.50	18.22	8.10	.56	.53	.07
TEST	LOCATION		BN	BN	BN	BN	BN	BN	BN	BN	BN	BN
ITEM	TEST NO		YIELD	TENSILE	% ELONG	IN 2"	% R/A	HARDNESS	(MEASURED)	BEND	A 262	PR SIZE
001	8913676		PSI *	PSI	NR	84.HRBW	(69.HR30TW)	T PASS	PASS	NR		
TEST	LOCATION		T 42800.	93000.	60. #	79.HRBW	(66.HR30TW)	TC	TC	TC		
			TC	TC	TC	TC	TC	TC	TC	TC		
			* Y.S. BY	0.2% OFFSET METHOD								
			# ELONG AT FRACTURE									

CONSIGNEE-Please Note-This consignment was turned over to carrier in first class condition, being correctly loaded, at which time our responsibility for loss or damage in shipment ceased. For your protection please examine shipment as it arrives. If any shortage or damage is discovered, have a full description made by transportation agent on waybill before signing.

WARNING

Safety Data Sheets for this product are available on our website, www.ATISpecialty.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

Norren Deferan
Sr. Manager Quality, Corporate Quality Assurance

ATI Specialty Rolled Products Order Acknowledgement.

NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

AL 6166-9 1221

CUST. ORD. NO. & DATE		CUST. CODE		FINISHING LOCATION		SHIPPER NO.		PRODUCT CODE		BILL ORDER NUMBER		DATE SHIPPED	
43-176697		209355		VANDERGRIFF, PA		549787		13020102060000		30-105-088		11/19/25	
FORMS DISTRIBUTION		MG BILL		DO PR.		GOVT CONTRACT		MATT.		SHIPPING LOCATION		INVOICE	
SOLD TO		1844770		20375-0		110		1124		VANDERGRIFF		PA	
SHIP TO		SOLD TO		PRIME		SEC.		SHIP TO		PA		658442	
RELANCE STEEL-BRALCO METALS		DSO		DSO		BRALCO METALS		15090 NORTHAM STREET		CA		90638	
15090 NORTHAM STREET		CA		90638		LA MIRADA		CA		90638			
LA MIRADA		CA		90638									

GRADE "ATI 304L" STAINLESS STEEL SHEET C R COILS ANNEALED 2B FIN 3 EDGE CARRIER - TOTAL QUALITY LOGISTICS

THE HARDNESS CONVERSION WAS PERFORMED USING EQUATIONS GIVEN IN ASTM E140 DEVELOPED FROM DATA IN TABLES 1, 2, 3, 5, AND 6. THE PARTICULAR EQUATION USED WAS BASED ON MATERIAL TYPE AND MEASURED HARDNESS SCALE. PER ASTM E140, THE CONVERSION VALUES ARE ONLY APPROXIMATE AND MAY BE INACCURATE FOR SPECIFIC APPLICATION.

EN 10204:2005 - ATI SPECIALTY ROLLED PRODUCTS IS APPROVED AS A MANUFACTURER ACCORDING TO PRESSURE EQUIPMENT DIRECTIVE PED 2014/68/EU AND PRESSURE EQUIPMENT SAFETY REGULATION 2015/1105 (UK). MATERIAL MELTED, POURED, AND ROLLED IN THE UNITED STATES AND COMPLIES WITH DEARS APRIL 2020 EDITION, SECTION 252.225-7008 (MARCH 2013) AND 252.225-7009 (DECEMBER 2019) FOR SPECIALTY METALS.

THIS CERTIFIED MATERIAL TEST REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL. FEDERAL LAW PROHIBITS THE RECORDING OF FALSE, FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT AND MAY BE PUNISHABLE AS A FELONY UNDER FEDERAL STATUTE. ATI SRP HOLDS SEVERAL QUALITY CERTIFICATIONS THAT INCLUDE ISO-9001, AS9100, NADCAP, AND ISO/IEC 17025. MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH THE ATI SRP QUALITY MANUAL REVISION 35 DATED 01/02/2025. FOR THE TESTING SPECIFICATION USED IN THE ANALYSIS OF THIS MATERIAL, PLEASE SEE THE SCOPE OF APPROVAL FOR NADCAP AND ISO/IEC 17025 FOR THE LABORATORIES. THE SCOPE OF THE APPROVALS CAN BE FOUND AT WWW.ATIMATERIALS.COM

QUALITY SYSTEM CERTIFIED ACCORDING TO PRESSURE EQUIPMENT DIRECTIVE 2014/68/EU, ANNEX I, 4.3 BY TUV SUD, INDUSTRIE SERVICE GMBH, (NOTIFIED BODY 0036) AND PRESSURE EQUIPMENT SAFETY REGULATION 2016/1105 (UK), SCHEDULE 2, PART 4, PARA.38 (8) & EN 764-5, PARA.4.2, TUV SUD BABT UNLIMITED.

ATI FLAT ROLLED PRODUCTS HAS NO CONTROL OVER CUSTOMER PROCESSING OF MATERIAL, INCLUDING, BUT NOT LIMITED TO, BUFFING OR ELECTROPOLISHING MATERIAL WITH A 2B OR OTHER FINISH, AND DOES NOT REPRESENT OR GUARANTEE THAT THE MATERIAL IS SUITABLE FOR ANY PARTICULAR PROCESS OR USE OF CUSTOMER.

EN 10204:2005 3.1 CERTIFICATE.
PAGE 03 - CONTINUED ON PAGE 04

11/19/25 09:01:47

CONSIGNEE- Please Note- This consignment was turned over to carrier in first class condition, being correctly loaded, at which time our responsibility for loss or damage in shipment ceased. For your protection please examine shipment as it arrives. If any shortage or damage is discovered, have a full description made by transportation agent on weight before signing.

WARNING Safety Data Sheets for this product are available on our website, www.ATIMaterials.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products Order Acknowledgement.
Noreen DeFreni
Sr. Manager Quality, Corporate Quality Assurance

